
Page 10-2

10
G

REFERENCE 
ENGINE MOUNTING
SECTION 8

TYPICAL 2 
  PLACES

3

4

5

��

��
yy

yy

1

2

6

7

8

9

12

TYPICAL 2 
  PLACES

10

11



ITEM PART NO. DESCRIPTION

 1    2    3    4 

Page 10-3

10
G

QTY

1 1018593-01 SYSTEM, EXHAUST ............................................................................................................... 1

2 1015814 BRACKET, MUFFLER MOUNTING ......................................................................................... 1

3 0000332 WASHER, FLAT, 1/4 ................................................................................................................ 2

4 0000451 WASHER, LOCK, 1/4 .............................................................................................................. 2

5 0007847 SCREW, HEX HEAD, 1/4 - 20 x 3/4 ........................................................................................ 2

6 1017689 CLAMP, MUFFLER .................................................................................................................. 1

7 1019035-01 SCREW, HEX HEAD CAP, M8 x 1.25 x 24MM ........................................................................ 1

8 0007174 WASHER, LOCK, 5/16 ............................................................................................................ 1

9 1015075 WASHER, FLAT, 5/16 .............................................................................................................. 1

10 1012528 NUT, HEX, M8 x 1.25 ..............................................................................................................  2

11 1013734 WASHER, LOCK, 8MM ........................................................................................................... 2

12 1015330 GASKET, EXHAUST ................................................................................................................ 1

EXHAUST SYSTEM


